CERTIFICADO D=E

PRUEBAS EN FABRICA

Numbe

tage / Pagina

| 05007304 1/4

‘ Date/Dia:  29/03/2005
Customer / Cliente:  TUBERIA Y VALVULAS DEL NORTE, S.A. DE C. Customer’s Order / Cliente Orden - ltea: N° Customer’s Reference / Referencia del cliente Manufacturer's Works Order N° [ urmimacion Jde V' onts
V. 075305/01 _
Manufacture Process! Proceso de fabicacion. Product Type / Tipo de producto. Surlace / Superficie
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO
Jw,_m:awa or Specification / Normas o especificaciones. Steel Grade / Grado de acerc. Ends / Exremos: NORMAIL . BEVEL: T
API 5L/ASTM Al106/ASME SA106/ASTM AS3 ,JULIO 1, 2000/99/1985-A95/9SB B/X42 PSL1 BISELADO NORMAL

Dimensions / Dimensiones.
355.60 X 11.10 MM
14.00 X 0.438 INCH

Length / Longitud.
6.00 / 6.50 MTS
19.70 / 21.30 FT

Quantity / Cantidad. 12 Pcs/pz

Nominal Weight i Peso Nominal
94.30 KG/M
63.50 LB/FT

I TENSILE TEST / ENSAYOS DE TENSION 1
Specimen condition Specimen dimensions Test Y.S. UTSs. Y.S.
Condicion de la probeta Dimensiones de la probeta temp Unit / Unidad Uit / Unidad 1 - Elongation )
HeatN* | Sample N°| s TT { Type Size Area Temp. |KG/MM2 KG/MM2 [TRE] Alargamiento
Colada N* | Muestra N° Tipe | On Tamaio Seccion de JEul 0.5% .
mm mm2 y Required/R i Required / Waccm..,ﬁn Required [% in 2 inches
TMin: LLL Min % = AP
TMax: [ TMax:
LMin: 29.50 LMin: 42.18 Max Obt.
*C L Max: LMax: %
18737 ]15694 |Cc/B| ST |Rec| L [ 37.90 x 11.20 J424.48 TA 33.55 50.85 0.66 414
18737 115695 |C/B| ST |Rec| L | 37.80 x 11.30 }427.14 |TA 33.11 50.95 0.66 46
19073 16388 JC/B| ST |Rec | L [ 37.70 x 11.20]422.24 TA 33.29 50.28 0.66 44
19073 ]16389 |C/B| ST |Rec]| L §38.10 x 11.40{434.34 TA 31.73 49.00 0.65 45
Ls: Location of the sample / Localizacién de la muestra CiB: Body ! Cuerpo RAJ: Upset I Recalque TT: Heat Treatment ! Tratamiento Térmmicc
Tra: Spech with heat atLab y / Probeta tratada en laboratorio NR: d and Tempered | Noi doy TR: Q and Temperad I T lado y R id
N: Normalized / Normalizado A: Annealed / Recocido SR: Stress Relief / Relevado de Esfuerzo ST: As Rolled / Sin Tratamiento
Rec: Strip specimen / Reclangular Cil: Round bar specimen / Cilindrica Ori: Orientation / Orientacion L: Longitudinal / Longitudinal
T. Transverse ! Transversal TA: Room Temp 1T Ambi EUL: Extension Under Load Method UTS: Ultimate tensile strength / Resistencia
Max: Maximum / Maximc Obt: Obtained / n,zv.!.a.o Y.S.: Yield strength / Fluencia LMin: Logitudinal Minimum / Miniri Longitudinat
LMax: Longitudinal 1 Maximo L itudinal TMin: Transversé| | Minimo Tran: TMax: T M } Maximo T | Min: Minimum / Minimo
This is to certify that the products described here in were manufactured, sampled, lested, and/or i in with the specification ref and meets the requi in sl respects. T'us s iscued by a computerized systém and it is valid with electronic signature. On the 3riJini - enificete tne 1ado-memk yreen solrured

Tenaris' is stamped I case the awner of the orignal cantificate would release a copy of i, he must atiest its conformity to the original one, taking upon himseMt the responsability for any unlswful or rot atlower use  Any alteration and/or falsification will be subjected to the law
This certificale is not 2 declaatior: of origin nor may i be used es & declaration of origin s h
probados yio

Tenaris (verde) csia impreso en ko hoja  Ei casa de que el poseedor del c21tiicado entregue una folocopia de! mismo, debera garantizar la confommidad con el arginal. y 56 heca responsable por SuAIUIST LsH

Este

centifica que los

descros aqui fueron de acuerdo con la especificacion de refetencia y satislace 108 comaspondiontes rquerimisrtas #ificaro se emite madiants 1% sistemis o2 MPUlATizAdo Y 65 valido con firmes alecirdamca. £13 e cemiicada orighs: ei ngaim

adebido  Cuakjuier altscion yio {aisFicacion sta sujela a ia ley

Este certificado no es, ni puede ser usado, conw ung declaracion de ungen




CERTIFICADO DE PRUEBAS EN FABRICA

Number/Numero

05007304 4

Page / Pagina:

/4

Date/Dia:  29/03/2005

Customer / Cliente:

V.

TUBERIA Y VALVULAS DEL NORTE,

S.

A. DE C.

Customer’s Order / Cliente Orden - hem N°

ICustomer’s Reference / Referencia del cliente

|[Manufacturer's Works Order N* / Confirmacion de Venta

) 075305/01
IManufacture Process/ Proceso de fabicacion. Product Type / Tipo de producto. Surface / Superficie.
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNTZADO
[Standard or Specification / Normas o especificaciones. Steel Grade / Grado de acero. Ends / Exremos. NORMAL BEVEL
API 5L/ASTM A106/ASME SA106/ASTM AS3 ,JULIO 1, 2000/99/1995-A95/99B B/X42 PSL1 BISELADO NORMAL

Dimensions / Dimensiones.
355.60 X 11.10 MM
14.00 X 0.438 INCH

Length / Longitud.
6.00 / 6.50 MTS
19.70 / 21.30 FT

Quantity / Cantidad. 12 Pcs/pz

Nominal Weight / Peso Nominal
94.30 KG/M
63.50 LB/FT

SUPPLEMENTARY INFORMATION /

INFORMACION SUPLEMENTARI2

Manufactured by / Fabricado por. TAMSA

Heat Treatment / Tratamiento térmico.

Steel making process / Fabricacién de. acero.

satisfactory / Satisfactorio

Electric Arc Furnace-Ladle Furnace-Continuous Casting Swn&wbo. Fully Killed Steel / Horno de Arco
Eléctrico-Horno de Afinacién-Miquina de Colada Continua. Acero calmado con aluminio.

Material free from Mercury contamination / Material libre de contaminacién de Mercurio
No repair by welding / No reparado por soldadura
Material as rolled / Sin tratamiento térmico

Non destructive test / Control no destructivo.

v

Ingpection method / Método de inspeccidén * - EMI - FLVI - MPI -~
MATERIAL DE ACUERDO A NACE MR0175-97
TAMSA REF: 520147
TAMSA QUALITY DEPARMENT SIGNATURE
QUALITY CERTIFICATYON DEPT
Quality System Certified
N° 110950
This is 1o cenify thet the products described here in were manufaciured, sampled, tested, and/or i in with the and meots the

;Woazn..oi.ﬂ.-ms’waogls:ieﬂs? nor may il be used as a declaation of ongin.

Este certificado no es, ni puede ser usedo, cbmo una declaracion de ofigen

Este documento centifics que los productos descritos aqui fusron manufacturados, probados yo inspeccionatios de acuerdo con la

de refe

andfor ication will be subj

if

y satisiaca los

Tenaris (verde) esté impreso en ta hoja. £n caso de que el poseedor del carificado eniregue une folocapia del mismo, debers garentizat la confornidad con el original. y se hace responsable por cusiquier uso ilegal 2 indetido

q s Este

i afespects. This certilicate is issued by 8 computerized syster and i is valid with lecironic signaturs. On the original ce tificate the trade-mark gresn coloured

‘Tenaris' is stamped. In case the owner of the orniginal cenificale would release a copy of it, he must ettest its canformity to the original one, laking upon himseN( the respansabilily for any unlewful or not allowed use. Any to the law.

s¢ emite mediante un sistema computarizado y es vaiido con finma electronica. En el certificado original e logotipo

Cualquier alleracidn yio falsificacion serd sweta a Ia ley,

_ DICA 777 040




CERTIFICADO DE PRUEBAS EN FABRICA Number/Numero Page / Pagina:

05007304 2/4
Date/Dia:  29/03/2005

259 939 1199 tel

5 U98% 1120 1ax

Customer / Cliente:  TUBERIA Y VALVULAS DEL NORTE, S.A. DE C. Customer’'s Order / Cliente Orden - llem N° Customer's Reference / Referencia del cliente Manutacturer’s Works Order N° / Confirmacion de Venta
V. 075305/01
Manufacture Process/ Proceso de fabicacion. Product Type / Tipo de praducto. Surface / Superficie.
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO
Standard or Specification / Normas o especificaciones. Steel Grade / Grado de acero. Ends / Exvremos. NORMAL BEVEL
API SL/ASTM Al06/ASME SA106/ASTM A53 ,JULIO 1, 2000/99/1995-A95/99B B/X42 PSL1 BISELADO NORMAL
Dimensions / Dimensiones. Length / Longitud. Quaniity / Cantidad. 12 Pcs/pz Nominal Weight / Peso Nominal
355.60 X 11.10 MM 6.00 / 6.50 MTS 94.30 RG/M
14.00 X 0.438 INCH 19.70 / 21.30 FT 63.50 LB/FT
I HARDNESS TEST / ENSAYOS DE DUREZA . |
l Through Wall Hardness / Dureza en el espesor ]
Heal/ Colada: Required /Requerido HRC Heat/ Colada: Required /Requerido  HRC Heal/ Colada: Required /Requerido  HRC Heat/ Colada: Required /Requeridc  HRC.
18737 Min, Max.22.00 18737 Min. Max. 22.00 19073 Min. Max. 22.00 19073 Min. Max. 22 .00
[Sample / Muestra 15694 _maa Ext: ISample / Muestra 15695 —m:a / Ext: Sample / Muestra 16388 ~m..a Ext: Sample / Muesira 16389 _m:ﬂ: Ext:
Quadrant Aver Quadrant Aver Quadrant i " Aver Quadrant Aver
Cuadrante 1 2 3 Prom } Var Cuadrante 1 2 3 Prom | var Cuadrante 1 2 3 Prom | Var Cuadrante 1 2 3 Prom| var
1 OD/DE_§77.5 |77.6]78.6 [77.9 1 ODIDE 77.9]77.8]78.1[77.9 1 OU/DE §77.1[77.7{77.4]77.4 1 OD/DE_J77.3176.7(76.7(76.9
Unit / Unidad MwW/IC 177.3 }78.5(78.3 ]78.0 Unit / Unidad MW/C 78.8]78.9]78.2(78.6 Unit / Unidad MW/C 77.7176.6177.3]77.2 Unit / Unidad MWIC 177.0]77.6|77.5|77.4
HRb 1D/DI 77.1 177.9]78.6 [77.9]0.1 HRb 1D/D1 77.5179.1]77.7]78.1]0.7 E 1D/D) 77.1177.4176.9]77.1 Jo.3 HRb 1D/DI 76.9177.5]77.7177.4]0.5
Pipe N° / Tubo we: Jus: c/m frr: sT Pipe N° / Tubo N°: Jus: ¢/ frr: sv Pipe N° / Tubo N°: |us: /B frr: s Pipe N° / Tubo N°: Jus: cia Jrrs st
Min: Minimum / Minimo IDIDI: Internal Diameter / Diametro ntemo Ls: L ion of the ple /L izacion de la Tra: S i with heat tr at Lab y | Probeta tratada en laboratorio
Max: Maximum ! Maximo Aver.: Average . CMB: Body / Cuerpo NR: Normalized and Tempered / N y R i A: Annealed / Recocido
ODIDE: Outside Diameter / Diametro externo Prom.: Promedio RAJ: 'Upset / Recalque TR: Q hed and Tempered / T YR i SR: Stress Relief / Relevado de Esfuerzo
MWIC: Mid Wall ! Centro Var.: Variation { Variacio TT: Heat Tr ! Tratamiento Térmico N: N ized | N lizado __ ST: As Rolled / Sin T i QfT: Quenched / Templ.

TECHNOLOGICAL, TEST / ENSAYOS TECNOLOGICOS |

Heat N* Sample N* Flattening Test

Colada N* § Muestra N* Ensayo de Aplastamiento ,
18737 ]15694 GOOD/BUENO

18737 15695 GOOD/BUENO
19073 [16388 GOOD/BUENO
19073 16389 GOOD/BUENO

This is to certify that the products here in were 2 sampled, lested, andos i in with the i and meets the in ek respects. This certificate is issued by a computerized sysiem and it is valid with electronic signature. On the original certficate the trade-mark green coloured
‘Tenaris’ is stamped. In case the owner of the original certificate would release a copy of it. he must atiest its conformity to the original one, taking upon himssift the responsability for any unlawful or not al

lowed use. Any aheration and/or ion will be subj to the'iaw
This cartificate is not a decteralion of origin nor may it be usad as & dectamtion of origin.

Este cocumenta certifica que los productos descritos aqué fueron many probados yio i 2 de acuerdo con la especificacion de refarencia y s
Tanans (verde}

lisfaca los correspondientss requerimientos.  Este ceniicadc se emite madiante un sistema computanzado y es valido con fime elecidnica. En el certficads oniginal et logotipo

esté impreso en la hoja  En caso de que el poseedor del certificacn eniregue una fotocopia del mismo, debera garantizer ka conformidad con el onginal. y se hace responsable por cualquiar uso ilegal o «detido. Cualquier alteracion yo falsificacion serd sujets a la ley

Este certificado no es, nt puede ser usato, como una declaracion de origen

DICA 777 04 0




CERTIFICADO DE PRUEBAS EN FABRICA Number/NGmero Page / Pagina:
05007304 3/4
Date/Dia:  29/03/2005

Customer / Cliente: TUBERIA Y VALVULAS DEL NORTE, S.A. DE C. Customer s Order / Cliente Orden - tem N° Customer’s Reference / Referencia del cliente Manufacturer's Works Order N° / Confirmacién de Venta
V. 075305/01
Manufacture Process/ Proceso de fabicacion. Praduct Type / Tipo de producto. Surface / Superficie.
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO
Standard or Specification / Normas o ificach Steel Grade / Grado de acero. Ends / Extremos. NORMAL BEVEL
API 5L/ASTM Al106/ASME SA106/ASTM AS3 ,JULIO 1, 2000/99/1995-A95/99B B/X42 PSL1 BISELADO NORMAL
Dimensions / Dimensiones. Length / Longitud. Quarnility / Cantidad. 12 Pcs/p=z Nominal Weight / Peso Nominal
355.60 X 11.10 MM 6.00 / 6.50 MTS 94.30 KG/M
14.00 X 0.438 INCH 19.70 / 21.30 FT 63.50 LB/FT
CHEMICAL COMPOSITION / COMPOSICION QUIMICA.
Composition, % ! Composicion %
c Mn Si Cr Mo S P Ni v Cu Al Sn As Nb Ti Ca B N
X 100 X 1000 X 10000
[Feat —.I Max|
Colada Min
Sample N° [P Max] 25 | 135 40 | 15 | 30 | 30 {400 80 | 400
Muestra N° Min, 27 | 10 :
18737
15694 P 18 79 27 6 2.9§4.3] 12 50 o 116 15 10 5 0 4 1 [} 93
15695 P 17 80 27 6 2.9p4.5] 12 50 0 119 16 10 5 0 5 /] o 93
19073
16388 P 19 69 29 7 5.7f5.2] 10 50 [ 101 21 8 5 0 0 21 0 69
16389 P 18 69 29 7 5.714.5] 10 | 40 0 J101 ] 21 8 5 0 o 18 0 69
_! H: Heat ] Colada P: Product I Producto _
HYDROSTATIC TEST / -PRUEBA HIDRAULICA 1
Pressure / Presion Timel Tiempo Results / Resultado
Unit/ Unidad. Value/ Valor Second/ Segundos
PSI 2230 5 Satisfactory / Satisfactorio
This is (o certify thet the products described 7!.0 inwere manufactured, sampied, tasled, and/or i in with the # 0 and meets the requirements in all respects. This ifi isissued by a ized system and it is valid with electronic signature. On the original cenificate the trade-mark green coloured
Tenaris'is stamped. In case the owner of the original ceriificale would release » copy of it he must atlest ts conformity to the originel one, taking upon himselft the respansability for any uniawful of ot allowed use - Any alierstion andlor felsification wil be subj 10 the law.
This centificate is not a declartion of origin nor may it be used as a decleration of orign. . :
Este documenio certifica que los productos descritos aqui fusron manufsctumados, probados y/o inspeccionados de acuerdo con ls i ion de ref y satisface los L Este f se emite medianie un sistema computarizado y es valido con firma electronica.  En el cefificado onginal &l logotipo
Tenaris (verde) estd impreso en s haja. En caso de que el poseedor del certificado entregue una fotocopie del mvsmo, debera garantizar la conformidad con el oniginal, y se hace responsable por cuakquier use ilegal ¢ indebide  Cualquier atteracitn ylo falsificacion sera sujeta a Is ley.
Este certilicado no es, ni puede ser usado, como una declaracion de origen _ DICA 777040




